



## TEST REPORT

Sample's name	Mark / Brand	Laboratory No.
Ferrorez 714	Ferro	L55/08565.1

### Test Results

Compressive strength at 7 days, MPa	73.04
Bond strength by slant shear at 7 days, MPa	7.66

Customer's name	Ferro Construction Product Co., Ltd.
Customer's address	144 Moo 1 Malaiman Rd., Thungkok, Songphinong, Suphanburi 72110
Sample's description	Part A : clear liquid, part B : yellow liquid, and part C : brown grain
Test date	5-12 February 2013
Test method	1. Compressive strength : ASTM C109/C109M-07 2. Bond strength : ASTM C882/C882M-12
Remark	1. The fracture of specimens for bond strength occurred at concrete. 2. The mix proportion of part A : part B : part C is 4 : 1 : 6.25 by weight.

Approved by

*Anon Pomprasit*  
(Mr. Anon Pomprasit)

Scientist, Senior Professional Level

Reported by

*Anon Pomprasit*  
(Mr. Anon Pomprasit)

Scientist, Senior Professional Level

This report is only valid for the sample received. The above statement is not intended for advertising purposes and shall not be reproduced or shall not manifest partially without the written permission of the Department of Science Service.

Department of Science Service, Ministry of Science and Technology

Rama VI Road, Ratchathewi, Bangkok 10400, Thailand